FORM 160.69-RP2 (522)

TABLE 10 - YD COMPRESSOR COMPONENTS (J1/J2)

COMPRESSOR COMPONENTS

PART
ITEM | DESCRIPTION NUMBER QUANTITY FIGURE
*2 Bearing, H.S. Front Hg 65-73 064 50618 000 1 16
3 Plug, Pipe Flush Type Hex 023 21738 000 3 19
6 PRV, Motor Actuator with Harness 37549340 103 2 18
6a Motor, Actuator 025 29567 001 1 18
6b Harness, System Wiring 57549340 201 1 18
7 Orifice, Set Screw 064 51402 000 1 *
*8 Bearing, H.S. Rear Hg 65-73 064 50619 000 1 16
*9 Bearing, L.S. Rear Hg 65-73 064 50621 000 1 16
*10 Bearing, L.S. Front Hg 65-73 064 50620 000 1 16
*11 Bearing, Thrust H.S. 029 20900 002 1 16
12 Screw, Cap 12pt Hd 3/8 021 11148 000 6 16
*13 Collar, Thrust H.S. 064 47904 000 1 16
*14 Collar, Thrust L.S. 064 47770 000 1 16
15 Collar, Impeller Clamping 064 48123 000 1 16
16 Retainer, B.P. Seal Washer 064 50404 000 1 16
17 Bearing, H.S.Reverse Thrust 029 20898 003 1 16
118 Seal, O-Ring 8 Id X 8-1/4 Od X 028 12255 000 1 16
20 Cover, Prv Shaft Control 064 48861 000 2 18, 20
21 Shaft, Contl Prerot Device 364 50631 000 1 18
22 Sleeve, Flare Hydraulic 3/8 Od 023 10001 000 2 17
23 Hhcs, 0.375-16 X 1.500 Gr 5 Zn 021 18901 000 4 18, 20
24 Washer, Spring 064 50405 000 1 16
25 Plug, Hex Hd 1-1/16 023 18295 000 1 17
26 Spacer, .50 Lg X .33 Id X .630d 064 50611 000 1 19
27 Orifice, Hs Oil Feed 064 48034 000 1 16
30 Nut, Flare Hydraulic 3/8 Od 023 09673 000 2 17
33 Lever, PRV Internal 064 50726 000 1 18
34 Lever, PRV External 064 50613 000 2 18
35 Arm, PRV Motor 064 50614 000 1 18
36 Link, External PRV & Mot T108 064 28261 000 2 18
37 Rod, Adjustable PRV & VGD 364 51753 700 2 18
38 Probe, Proximity 2 Piece Kit 364 51806 000 1 17
39 Plug, Hex Hd 7/16 023 18279 000 1 17
40 Retainer, Brg S Stage Turbo 064 46886 000 3 16
41 Plug, Pipe 1/4 Hex Socket 023 01973 000 2 16
42 Sensor, Temperature 50,000 Ohms 025 33288 000 1 18
43 Connr, Flare Hydraulic 1/4 Od 023 09668 000 1 16
45 Connr, FlaM XM 3/8 Od Fla 023 20853 000 1 17
146 Seal, O-Ring .351 Id X 028 13832 000 1 17
47 Elbow, Cinch 3/8 Tube X 023 22141 000 1 *
48 Stud, Conts Thd 5/8-11 Unc-3a 021 31782 000 2 17,19
49 Nut, Hex 5/8 -11 Unc-2b 021 17659 000 2 17

* Included in Bearing Kit
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1 Included in O-Ring Kit
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